SEPTEMBER 2022

-
@)
<
L
o

,..?‘_
_\\\,ﬂ:f‘.& w
A

I

ol
NG
YA
Rk LA
v

T,




REACT™ M

The REACT™ M has been tested pursuant to American Association of State Highway and
Transportation Officials (“AASHTO”) Manual for Assessing Safety Hardware (“MASH”)
specifications. The REACT™ M has been submitted for Federal-aid reimbursement eligibility on the
National Highway System to the Federal Highway Administration (“FHWA”).

Product Description
Assembly Manual

VALTIR

15601 Dallas Parkway

Suite 525
Addison, Texas 75001

Warning: The local highway authority, distributors, owners, contractors,
lessors, and lessees are RESPONSIBLE for the assembly, maintenance, and
repair of the REACT™ M. Failure to fulfill these RESPONSIBILITIES with
respect to the assembly, maintenance, and repair of the REACT™ M could
result in serious injury or death.

Important: These instructions are for standard assembly specified by the
appropriate highway authority. In the event the specified system assembly,
maintenance, or repair would require a deviation from standard assembly
parameters, contact a Valtir representative. The REACT™ M has been submitted
for eligibility to the FHWA for use on the National Highway System under strict
criteria utilized by that agency.

This manual must be available to the worker overseeing and/or assembling the product at
all times. For additional copies, contact Valtir directly at (888) 323-6374 or visit Valtir.com.

The instructions contained in this manual supersede all previous information and manuals. All
information, illustrations, and specifications in this manual are based on the latest REACT™ M
information available to Valtir at the time of printing. We reserve the right to make changes at any
time. Please contact Valtir to confirm that you are referring to the most current instructions.

Part No. 626195
© Valtir, LLC
Valtir.com 1 Revision B September 2022



Table of Contents

Customer Service CONTACES .......uuiiiiie e e e e e e e e e e e e e e e e s nnnnneeeeean 3
Important INtrodUCLOrY NOTES .....coeeeie e e e e en e e s 3
Safely SYMDOIS ...t a e 4
Safety RUIES fOr ASSEMIDIY ........uiiiiiieei e 4
Limitations and WarmingS. ......cooieeuiiie et e e et e e e e e e e e e e e e e e e s 5
SYSIEIM OVEIVIEW ...ttt e e e e e et e e e e e e e e st e e e e e e e e e e s s neeaaaeeaas 6
SYSIEM COMPONENTS ...ttt e e e e e e e e e e e e e e e e e e ann e e e e e e eeeanes 7
Vertical Wall Unidirectional Transition COmMPONENTS............c..cevviiiiiiiiiiiiiiiiieeieeeeveeereesirenienaann, 10
Vertical Wall Bidirectional Transition COMPONENtS.............coviiiiiiiiiiiiiiiiiiiiiieeiveeeveevveeevveeveranaens 10
Safety Shape Bidirectional Transition Components ... 12
Optional CompPoNENtS..........oooiiiiiiiii 13
Recommended TOOIS ... 14
Site Preparation/FOuNdation ...............uuiiiiiiiiiiii e 16
FouNdation/ANCROIING ......eeiiiiiee et a e e e e e e e e e e 16
Valtir Approved Adhesive Anchoring System ... 17
RV 4= oz I T o o =PRSS 17
ANChOr ASSEMDIY CAULIONS ......eiiiiiiiiiii e e e e 18
SYSTEIM DIBSIGN ..etttitiiiiiiitit e e e e e e e e e e e e e e e e e e e aaeaaaeaaaaeaaaaaaaeeeaarnnnannn 19
L= 115 1€ 1T 19
INSpect ShIPMENT ... 20
=T =Y 0 1] o) P 20
AHACN NOSE COVET ...ttt e e e e e e e ettt e e e e e e e e e s ee e e e e e e e e e e snnaeeens 23
E N e 1o IR [ [N = =1 (o = PP 24
REACT™ M Final Inspection CheckIiSt.............ccooiiuiiiiiiiiiie e 25
Y P Y a1 =T g =Y et Y=o o [ =T o T- 11 R 26
Cylinder Recycling Information.............ccoo oo 26
Component REPIACEMENT ........uu i e e e e e e e e e e e e e e e e e e e e e e 27
[aET o =T o1 4T ] o T =T (U 1T o L3 2 31
Visual Drive-By INSPECHION ......coviieiii e e 31
Walk-Up Inspection Checklist............oooooiiiiii 31
POSt IMPACE ... 32
Release CollapSed SYSIEM ......ooiiiiiiiiiiiieei ettt e eeeareaseeessessssssesssrssssessaassrrssrsssrnnes 33
SYSIEIM RESEL ... e e e e e ettt a e e e e e 34
REACT™ M INSPECHON LOG ....cciiiiiiiiiitiie ettt e e e e e e e e e e e 35
Parts Ordering Procedure ... 36
D = 1] T T P 39
REACT™ M RMB2BO36U.......coiiiiiiiiiiiiiiiieee ettt e e e e e e e st e e e e e e e s snnnaneeeaaaeeeeennnsnneeees 39
REACT™ M W/REFIECIOrs 827839 .......eiiiiiiiiee ittt a e e e 40
REACT™ M RMB2BO36U-TVLR ...ttt 41
Vertical Wall Transition Plate, Unidirectional Only  627573...........coovvvviieiieeiiieeiieeeeeeeeeeeeeeeee, 42
REACT™ M RMB2BO36B-TBVLR ......ouiiiiiiiieieiiciee et e e 44
Vertical Wall Transition Assembly  627843..........ooooiiiii e 45
REACT™ M RMB2BO36B-TBSLR ......ouiiiiiiiieiiiiciiieeeee et 47
Safety Shape Transition ASSEMDIY  B27577 .......oooo i 48
Anchor Plate, Safety Shape  B27576........oooeiiiiiiiiiiiiieiiieeieeeeeeeeeeeeeeveeeereesreerrrrererrraerrrrara—a———.. 50
Concrete Pad Against Rigid Barrier  627696...............cccocoeeiiiiiieee 51
Concrete Pad w/Below Grade Anchor Block 627696 ..............cooooeeeeeeeieee e 52
NoOSE Cover ASSEMDIY  BT79B7 ... e e e e e e e e 53
Side Reflector Assembly  613705.........cccoiiiiiiiiii 54
Pullout Bracket Assembly  G27838 ........oooeiiiiiiiii e 55

Valtir.com 2 Revision B September 2022



Customer Service Contacts

Valtir is committed to the highest level of customer service. Feedback regarding the REACT™ M,
its assembly procedures, supporting documentation, and performance is always welcome. Please
contact Valtir for additional information:

Valtir
Telephone (888) 323-6374 (USA)
P (214) 589-8140 (International)
Contact Link Valtir.com

Important Introductory Notes

Proper assembly of the REACT™ M is critical to achieve performance. The REACT™ M has
been submitted for eligibility to the FHWA per AASHTO MASH criteria. These instructions should
be read in their entirety and understood before assembling the REACT™ M. These instructions
are to be used only in conjunction with the assembly of the REACT™ M and are for standard
assemblies only as specified by the applicable highway authority. If you need additional
information, or have questions about the REACT™ M, please contact the highway authority that
has planned and specified this assembly and, if needed, contact Valtirs Customer Service
Department. This product must be assembled in the location specified by the appropriate highway
authority. If there are deviations, alterations, or departures from the assembly protocol specified
in this manual, the device may not perform as tested.

Important: DO NOT use any component part that has not been specifically
specified herein for the REACT™ M during assembly or repair.

This product has been specified for use by the appropriate highway authority and has been
provided to that user who has unique knowledge of how this system is to be assembled. No
person should be permitted to assist in the assembly, maintenance, or repair of this system that
does not possess the unique knowledge described herein. These instructions are intended for
an individual qualified to both read and accurately interpret them as written. These instructions
are intended only for an individual experienced and skilled in the assembly of highway products
that are specified and selected by the highway authority.

A manufacturer’s drawing package will be supplied by Valtir upon request. Each system will be
supplied with a specific drawing package unique to that system. Such drawings take precedence
over information in this manual and shall be studied thoroughly by a qualified individual who is
skilled in interpreting them before the start of any product assembily.

Valtir.com 3 Revision B September 2022



Safety Symbols

This section describes the safety symbols that appear in this REACT™ M manual. Read the
manual for complete safety and assembly information.

Symbol Meaning

Safety Alert Symbol: Indicates Danger, Warning, Caution, or Important.
Failure to read and follow the Danger, Warning, Caution, or Important indicators
could result in serious injury or death to the workers and/or bystanders.

Important: Read safety instructions thoroughly and follow the assembly
directions and suggested safe practices before assembling, maintaining, or
repairing the REACT™ M. It is the responsibility of the installer to follow the
instructions contained in this manual. Failure to follow this warning can result in
serious injury or death to workers and/or bystanders. Such failure also
compromises the acceptance of this system by the FHWA.

Important: Please keep up-to-date instructions for later use and reference by
anyone involved in the assembly of the product.

> BB

Safety Rules for Assembly

* Important Safety Instructions *

This manual must be kept in a location where it is readily available to persons who are skilled and
experienced in the assembly, maintenance, or repair of the REACT™ M. Additional copies of this
manual are available from Valtir by calling (888) 323-6374 or by email at Valtir.com. This manual
may also be downloaded directly from the website indicated below. Please contact Valtir if you
have any questions concerning the information in this manual or about the REACT™ M.

It is the responsibility of the installer to use appropriate safety precautions when operating power
equipment, mixing chemicals, and when moving heavy equipment or the REACT™ M
components. Gloves, eye protection, safety-toe shoes, and back protection shall be used.

Warning: It is the responsibility of the installer to use all safety measures
incorporating appropriate traffic control devices specified by the highway authority.
These measures must be used to protect all personnel while at the assembly,
maintenance, or repair site.

Warning: Ensure that all of the REACT™ M Danger, Warning, Caution, and
Important statements within the REACT™ M manual are completely followed.
Failure to follow this warning could result in serious injury or death in the event of
a collision.

Valtir.com 4 Revision B September 2022



Limitations and Warnings

Pursuant to MASH, Valtir contracts with FHWA approved testing facilities to perform and evaluate
crash tests to prepare a crash test results report. Valtir is then able to submit a Request for Federal
Aid Reimbursement of Safety Hardware Devices to the FHWA for review.

The REACT™ M has been submitted for eligibility to the FHWA to meet the requirements and
guidelines of MASH. These tests evaluate product performance defined by AASHTO involving
lightweight cars (approx. 2420 Ib. [1100 kg]) and full size pickup trucks (approx. 5000 Ib. [2270
kg]). The REACT™ M is certified to the test level indicated below:

Test Level 3: 62 mph [100 km/h]

These AASHTO directed tests are not intended to represent the performance of systems
when impacted by every vehicle type or every impact condition existing on the roadway.
This system is tested only to the test matrix criteria of MASH as approved by FHWA.

Valtir expressly disclaims any warranty or liability for injury or damage to persons or property
resulting from any impact, collision or harmful contact with products, other vehicles, or nearby
hazards or objects by any vehicle, object or person, whether or not the products were assembled
in consultation with Valtir or by third parties.

The REACT™ M is intended to be assembled, delineated, and maintained within specific state
and federal guidelines. It is important for the highway authority specifying the use of a highway
product to select the most appropriate product configuration for site specifications. The customer
should be careful to properly select, assemble, and maintain the product. Careful evaluation of
site layout, traffic speed/type, direction, and visibility are some of the elements that require
evaluation by the highway authority in the selection of a highway product. For example, curbs
could cause an untested effect on an impacting vehicle.

After an impact occurs, the debris from the impact should be removed from the area immediately
and the specified highway product should be evaluated and restored to its original specified
condition or replaced as the highway authority determines as soon as possible.

Warning: Do not assemble, maintain, or repair the REACT™ M until you have
read this manual thoroughly and completely understand it. Ensure that all Danger,
Warning, Caution, and Important statements within the manual are completely
followed. Please call Valtir at (888) 323-6374 if you do not understand these
instructions.

Warning: DO NOT modify the REACT™ M in any way.

Warning: It is the sole responsibility of the project engineer and/or local highway
authority and its engineer to ensure that the REACT™ M and delineation used
meet all federal, state, specifying agency, and local specifications.

Warning: It is the sole responsibility of the project engineer and/or local highway
authority and its engineer to ensure that your assembly meets all appropriate
Manual on Uniform Traffic Control Devices (“MUTCD”) and local standards.

> BB

Valtir.com 5 Revision B September 2022



System Overview

Crash testing results have shown that the REACT M is a potentially reusable, re-directive, non-
gating crash cushion for roadside obstacles up to 30” [762 mm] wide when impacted within MASH
16 TL-3 crash test standards. After those impacts observed within MASH criteria, it has been
observed that the bulk of the system can be potentially reused.

When impacted under MASH criteria, this system is capable of shielding specified roadside
obstacles up to 30” [762 mm] wide. It consists of a series of “smart plastic’ Cylinders attached to
a steel Base Track. The term “smart plastic” refers to the memory characteristics of the Cylinders.
After a head-on impact as described in MASH 16 TL-3, the REACT™ M has the potential to regain
a major portion of its shape, position, and energy absorbing capability.

The REACT™ M utilizes various Cylinder wall thicknesses that have been shown to help
withstand impacts by light cars or heavier, high-center-of-gravity vehicles.

_ ' Cylinder #6
I‘\E‘ [ 1

N

Right Side

,
/T

Left Side

Figure 1 - REACT™ M

System Dimensions

Effective Length 18'-10" [5.74 m]
System Length (Overall) 22'-2 3/4" [6.78 m]
Effective Width (Cylinder Diameter) 3'-0" [0.91 m]
Cylinder Width (w/Cable Guides) 3’-2 3/4” [0.98 m]
System Width (Overall at Base Track) | 3'-5 3/4" [1.06 m]
Height (Overall) 4'-4 3/4" [1.34 m]

Valtir.com 6 Revision B September 2022



System Components

Below is a list of system components that may be used in your particular REACT™ M
configuration. Verify parts delivered and system details with the BOM (Bill of Materials) and
system drawings shipped with your system. Please call Valtir if you have any system questions
(p- 3).

Note: Components are not shown to scale.

Backup and Base Track Assembly, REACT M

L
e —
_Ss
T osaame

627671

Cylinder Assembly 6 Cylinder Assembly 5 Cylinder Assembly 4

627652 627673 627649

Valtir.com 7 Revision B September 2022




Cylinder Assembly 3

Cylinder Assembly 2

Cylinder Assembly 1

627646

627636

627644

Diaphragm, REACT M

-~

HDPE 1 1/2x12 3/16x18

Rail Guide, Inner

627621

627612

627630

Rail Guide, Outer

Cylinder Spacer

Bolt, Hex, 1/2x3, G5, All Thread

627626

627631

113479

Valtir.com

Revision B September 2022




Nut, Hex, 1/2, G5 Bolt, Hex, 3/4x2 1/2, G8 Bolt, Hex, 3/4x4,G5, All Thread

115940 113551 113568
Nut, Hex, 3/4, Heavy, A563 DH Bolt, Hex, 3/4x6, G5 Washer, Flat, 3/4x2, Heavy
003704 113577 118027
Bolt, Hex, 3/4x4, A325 Washer, Sqar, 1/4x2 1/2x2 1/2 Washer, Bar, 1/4x2 1/2x20
004708 627623 627622
Cable Assembly, REACT M Pin, Restraining Cable Bolt, Hex,1/4x2 1/2, G2
627633 612040 113512

Valtir.com 9 Revision B September 2022




Washer, Lock, 1/4

Nut, Hex, 1/4

Anchor Kit, Hilti, 3/4x7,(4)

118085

115946

619316

Vertical Wall Unidirectional Transition Compon

ents

Adapter, Transition, Vert, Uni

Bolt, Hex, 3/4x2 1/2, G8

Nut, Hex, 3/4, Heavy, A563 DH

627570

113551

003704

Anchor Kit, Hilti, 3/4x7,(4)

619316

Vertical Wall Bidirectional Transition Components

Adapter, Transition, REACT M

T10/End Shoe, Thrie

Rail, Transition, Thrie, Stiff

627700

000975

627794

Valtir.com

10

Revision B September 2022




Support, Transition, REACT M

.

Wood Block, 6x8.5x13 Tapered

Bolt, Hex, 3/4x2 1/2, G8

627793

006135

113551

Bolt, Hex, 3/4x1 1/2, G5

S

Washer, Flat, 3/4x2, Heavy

Nut, Hex, 3/4, Heavy, A563 DH

113547

118027

003704

Bolt, Rail, 5/8x1 1/4

A

Bolt, Lag, 5/8x3, A307

Washer, Guardrail

N

003360

004412

003320

Washer, Flat, 5/8x1 3/4

>

Nut, Hex, 5/8, Rail

Anchor Kit, Hilti, 3/4x7,(4)

003300

003340

619316

Valtir.com

Revision B September 2022




Safety Shape Bidirectional Transition Components

Adapter, Transition, W-Beam

®

Bolt, Hex, 3/4x2 1/2, G8

Nut, Hex, 3/4, Heavy, A563 DH

627567

113551

003704

10/End Shoe, W-Beam

%

Bolt, Hex, 3/4x1 1/2, G5

Washer, Flat, 3/4x2, Heavy

000926

113547

118027

Rail, Transition, W-Beam, Stiff

N\

Bolt, Rail, 5/8x1 1/4

Nut, Hex, 5/8, Rail

627568

003360

003340

Washer, Guardrail

%

Support, Transition, REACT M

Wood Block, 6x8.5x13 Tapered

003320

627793

006135

Valtir.com

Revision B September 2022




Bolt, Lag, 5/8x3, A307

Washer, Flat, 5/8x1 3/4

Anchor Kit, Hilti, 3/4x7,(4)

004412

003300

619316

Optional Components

Nose Cover Assy, Gore

Z

Nose Cover Assy, Universal

617967

617968

Reflector Assy, White/Amber, (6)

Pullout Assy, REACT

Brush, Hilti, 7/8

613706

612816

Anchor Plate, New Jersey Shape

>

Anchor Plate, F-Shape

626537

626856

Valtir.com

13

Revision B September 2022

113797




Recommended Tools

Documentation

e [nstructional Manual
e Drawing Package

Personal protective equipment

o Eye Protection

e Gloves

o Safety-Toe Shoes
e Protective Clothing
¢ Reflective Vest

Cutting equipment

e Grinder, Hacksaw or Torch

e Rotary Hammer Dirill

e 7/8" Rebar Cutting Bit

e 7/8” Concrete Drill Bit (Hollow Drill Bit with vacuum feature recommended)

Important: Valtir recommends using double-fluted drill bits to achieve optimum
tensile strength when applying an approved adhesive anchoring system (p. 17).

Hammers

o Sledgehammer

Wrenches

e Heavy duty impact wrench

e 7/16”, 3/4” Sockets

o 3/47,7/8”,15/16”7, 1 1/8”, 1 1/4” Deep Hex-head Sockets
o Ratchet and extensions for above sockets

e Standard adjustable wrench

e 7/16”,11/8”, 1 1/4”, combination wrenches

e Large Pipe Wrench

e Large Adjustable Wrench (2 1/4” minimum opening)

e Torque Wrench (150 ft-Ibf minimum)

Screwdrivers

e Screw gun or standard drill with adapter chuck for small screws/bolts
e Phillips Screwdriver

Valtir.com 14 Revision B September 2022



Miscellaneous

e Traffic control equipment

o Lifting and moving equipment (A lifting device is preferred although a forklift can be
used.) Minimum 6,000 Ib. [2722 kg] capacity required. Do not lift overhead.

e Air compressor (100 psi minimum)

e Generator (5 kW minimum)

e Vacuum for borehole concrete dust removal

e Long pry bar

o  Drift pin
e Tape measure 25’ (7.5 m)
e Chalkline

¢ Rags, water, and solvent for touch-up

Valtir.com

Important: The above list of tools is a general recommendation and should
not be considered an extensive list. Depending on specific site conditions
and the complexity of the assembly specified by the appropriate highway
authority, the required tools may vary. Decisions as to what tools are needed
to perform the job are entirely the responsibility of the specifying highway
authority and the authority’s selected contractor performing the assembly of
the system at the authority’s specified assembly site.

15 Revision B September 2022



Site Preparation/Foundation

The REACT™ M must be assembled on an existing or freshly placed and cured concrete
foundation (4000 psi [28 MPa] minimum). Location and orientation of the concrete foundation and
attenuator must comply with project plans or as otherwise determined by the local highway
authority.

Recommended dimension and reinforcement specifications for new concrete foundations are in
the site specific Drawing Package provided with each REACT™ M or the standard drawings in
the back of this manual. The system may be assembled on a reinforced or non-reinforced
concrete roadway (minimum 8” [200 mm] thick). Deployment cross-slope shall not exceed 8%
and should not twist more than 2% over the length of the system (Figure 2); the foundation surface
shall have a light broom finish.

Warning: It is the responsibility of the project engineer and/or local highway
authority and its engineer to ensure proper site grading for the REACT™ M as
dictated by the state or specifying agency pursuant to the AASHTO Roadside
Design Guide.

Warning: It is the responsibility of the installer to ensure accurate placement of
all steel rebar to avoid interference with the concrete anchor studs.

8% (5°) (12:1)
MAXIMUM

LEVELING PAD
(SHOWN EXAGGERATED FOR CLARITY)

Figure 2
Cross-Slope

Foundation/Anchoring

Warning: It is the responsibility of the installer to ensure the foundation conforms
to the AASHTO Roadside Design Guide.

Reinforced or non-reinforced Concrete Pad or Roadway
Foundation: 8" [200 mm] minimum depth Portland Cement Concrete
Anchorage:  Approved adhesive with 7” [180 mm] studs (5 1/2” [140 mm] embedment)

Valtir.com 16 Revision B September 2022



Valtir Approved Adhesive Anchoring System

A Valtir approved adhesive anchoring system is required to securely anchor crash cushions. Each
approved adhesive kit contains adhesive, studs, nuts and washers. Both vertical and horizontal
assemblies are possible using an approved adhesive anchoring system.

Important: Follow adhesive manufacturer’s requirements for storage, handling,
working time, cure time, and torque specifications.

Vertical Anchors

Note: Read all Valtir approved adhesive instructions before starting.

1) Prepare the Concrete Foundation

Warning: Do not allow anchoring adhesive to contact skin or eyes. Review the
safety data sheet supplied with adhesive kit for first-aid procedures. Use only in
well-ventilated area(s). Do not use near open flame.

Warning: It is the responsibility of the installer to maintain a safe work area
including the use of standard work zone safety equipment & PPE: gloves, safety-
toe shoes, and eye / ear protection.

The anchors (studs) that anchor the REACT™ M Backup and Base Track to the concrete
foundation must be those shipped in the kit. These studs must be set in minimum 4000 psi
[28 MPa] concrete. Allow the concrete to cure a minimum of seven days before applying
anchoring adhesive.

2) Drill Boreholes

Caution: It is the responsibility of the installer to consult OSHA silica
respiratory standard 29 CFR 1910.134 for debris removal from borehole(s)
and use Valtir approved adhesive to achieve optimum tensile strength. Do
not use diamond drill bits for drilling boreholes.

Use the part that is to be anchored as a drilling template. Use a rotary hammer drill to drill the
boreholes 7/8” [22 mm] diameter to the recommended depth. See the approved adhesive
instructions provided with your kit. Check to ensure each borehole is drilled to the proper depth
and aligned with the part to be anchored per the Anchoring Information below.

Stud Size: | Concrete Bit Size | Minimum Depth | Recommended Torque

Anchoring Information

3/14°x 77 7/8” [22 mm)] 51/2” [140 mm] Consult Adhesive Kit Spec.

Valtir.com

17 Revision B September 2022



3) Clean the Boreholes

Blow the concrete dust from the borehole using oil-free compressed air. Thoroughly brush it
with a 7/8” [22 mm] diameter steel bristle tube brush and then blow it out again. If the borehole
is wet, completely flush it with water while brushing and then blow it clean to remove all water
using oil-free compressed air. Alternatively, a hollow concrete drill bit with an approved
vacuum system may be used to prepare and clean the boreholes for anchors instead of the
blow, brush, blow process.

4) Apply Approved Adhesive
Fill the borehole 100% full.

Important: Fill the borehole from bottom up to prevent air pockets.

Caution: Fill borehole 100% full so it is even with the pavement surface per
adhesive manufacturer’s instructions.

5) Add Nuts and Washers to Anchor Studs

Place a flat washer onto the stud then thread a nut on until the end of the
stud is flush with the nut (Figure 3).

6) Insert Studs in Boreholes and Wait for Adhesive to Cure

Push the stud down through the part to be anchored and into the borehole.

Caution: Do not disturb or load the stud until the approved
adhesive material has fully cured (reference instructions
supplied with the approved adhesive kit).

7) Torque the Nuts Figure 3
Anchor Application

Once the adhesive has fully cured, torque the nut to the adhesive
v Uy eu au ! v (Before Applied Torque)

manufacturer’'s recommended values.

Anchor Assembly Cautions
1) Steel rebar

If steel rebar is encountered while drilling an anchor borehole, apply one of the following
solutions:

A) Use a rebar drill bit for the rebar only and then switch back to the concrete bit to finish
drilling into the underlying concrete until the proper borehole depth is reached.

Caution: Do not drill through rebar without first obtaining permission to do so
from the project engineer.

B) Drill a new borehole down at an angle past the rebar to the proper depth. Anchor the
stud by completely filling both boreholes with an approved adhesive.

Valtir.com 18 Revision B September 2022



System Design

The REACT™ M is intended to minimize assembly time and arrives at the site fully assembled.
The assembly crew needs only to lift and place the system in front of the barrier or roadside
obstacle, drill boreholes, set anchors, and attach Transition(s) where applicable.

Transitions

The REACT™ M can be used in unidirectional and bidirectional applications. Transition panels
must be added to any side exposed to traffic if there is potential of vehicle interaction on the
impacting face or end of roadside obstacle.

The proper transition panel(s) to use will depend on the direction of traffic and what type of barrier
or roadside obstacle the REACT™ M is shielding. Contact the Customer Service Department
prior to deployment if you have any questions (p. 3). Refer to the Drawing Package provided with
each REACT™ M for installation details.

Figure 4 Figure 5
No Transition, 4” Offset (min.) Vertical Wall, 0” Offset
Unidirectional Only Unidirectional Only

Figure 6 Figure 7
Vertical Wall 8” Offset Safety Shape 8” Offset

Warning: The system Backup must not become a roadside obstacle to reverse
direction traffic. A system placed with traffic approaching from the rear may require

transition hardware.

Valtir.com 19 Revision B September 2022



Inspect Shipment

Before installing the REACT™ M at a specified location, check the received parts against the
shipping list supplied with the system. Make sure all parts have been received. The system is
shipped assembled. The Pullout Assembly should be stored for post impact use (pp. 32-34).

Assembly

Note: The Drawing Package provided with the REACT™ M must be used with these
instructions for proper installation and should take precedence over these general
instructions.

Deploy Traffic Control

1) A traffic control plan appropriate to the complexity of the project should be prepared and
understood by all parties before the REACT™ M is installed. Follow the plan set forth by the
highway authority specifying the use of this system.

Deploy the appropriate work zone safety devices prior to installation and during all phases of
deployment.

Warning: The correct safety equipment and traffic management system
approved by the requisite highway authority must be used as required for any
installation of the REACT™ M.

2) Base Point & Centerline

Typically the base point of the REACT™ M will be the midpoint of the roadside obstacle at its
front face. This may change depending on obstacle width or if bidirectional traffic is present
(refer to the provided Drawing Package for details).

Extend a chalk line from the base point, perpendicular to the roadside obstacle face, or as
determined by project engineer, to a distance greater than the maximum length of the
REACT™ M (refer to the provided Drawing Package for details). This chalk line will become
the centerline for the REACT™ M (Figure 8).

"

Roadside Obstacle

Figure 8 — System Placement

Valtir.com 20 Revision B September 2022



2) Lifting/Placing the System

Use fixed-length slings with a 6,000 Ib. [2722 kg] minimum capacity. Fixed slings will prevent
the REACT™ M from tipping. Do not lift overhead. Measure from the centerline to ensure that
the REACT™ M is centered and positioned at the proper angle. The steel Backup Base Plate
should be 2" [50 mm] forward of the roadside obstacle face (Figure 8).

Warning: Ensure the hoist device is properly rated to lift the REACT™ M.

4) Drill and Set Anchors

Use the holes in the Backup and Base Track as a template to locate and drill boreholes,
7/8” [22 mm] diameter x 5 1/2” [140 mm] deep into the foundation (Figure 9). All anchor holes
in the Backup and Base Track must be used to anchor the REACT™ M to the foundation. Use
the approved adhesive kit supplied with the REACT™ M to secure the system to the
foundation (pp. 17-18).

Warning: Every anchor hole in the Backup and Base Track must be used to
secure the REACT™ M to the foundation.

Locations

A
::Apig/..-...‘ =

Anchor
Locations

axy, f
WSS Ll L.

Figure 9 - Anchoring the System Anchor
Locations

Valtir.com 21 Revision B September 2022



5) Tension Restraining Cables

Warning: Do not tension cables until the approved adhesive material has fully
cured (pp. 17-18).

Use the nuts on the threaded end of the cables to tension the cables. Use a large pipe wrench
to prevent the threaded end of the cable from spinning while tightening the nut (Figure 10).

Pipe Wrench

Adjustable wrench

Figure 10 — Tightening the Cables

When properly tensioned, the cables should not deflect more than 2” [50 mm] with approximately
100 Ib. [45 kg] downward force applied midway between cable guides.

6) Install Transition

Where applicable, install specified transition(s) indicated by the Drawing Package provided with
the REACT™ M. You may also refer to the drawings in the back of this manual.

Valtir.com 22 Revision B September 2022



Attach Nose Cover

1. Ensure an appropriate Nose Cover is attached (Figure 11). Refer to local standards and
MUTCD nose cover requirements.

Barrier Barrier Barrier

A b A

Traffic Traffic Traffic Traffic

Traffic on Right Traffic on Both Sides Traffic on Left
Side of System of System Side of System
Figure 11 - Nose Cover Selection
2. Align 1” diameter hole in Nose Cover with 1” diameter hole in Front Cylinder (Figure 12).

3. Screw 1/4" self-drilling screws through the Nose Cover into the Front Cylinder until the
head of each fastener is flush (twelve (12) places) (Detail A).

4//( \,
Nose Cover

)

Align 1" Hole /,/ 4
(For Assembly of 'ZM?% J’ | ,,
System Pullout Device) %MZQ/ ) S " 1/4” Self-Drilling Screw
o //‘ ST
\x,,_,////
Figure 12 Detail A

Valtir.com 23 Revision B September 2022



Attach Side Reflectors

Refer to local standards and MUTCD for reflector requirements.
Typically, side reflectors are attached to Cylinders #2, #4, and #6.

Attach Side Reflectors to traffic side(s) of the system, with the white side facing traffic, by screwing
#8 self-drilling screws through the reflector and into the Cylinder until head of fastener is flush (2
per reflector) (Figure 13).

Orientation Based
on Direction of Travel
(white side facing traffic)

i\ o~ #8 Flat Washer

Reflector— @//\
#8 Self-

Drilling Screw

Figure 13 — Side Reflector

Valtir.com 24 Revision B September 2022



REACT™ M Final Inspection Checklist

Site Location:

Date:

Inspector:

Transitions, if required, are in place and properly fitted (p. 19)

Every anchor hole on the Backup and Base Track is fastened to the foundation by
an anchor (p. 21)

Each anchor is torqued to adhesive manufacturer specification (pp. 17-18)
All cables are attached and properly tensioned (p. 22)

All fasteners are properly tightened

Each Cylinder is properly positioned on Base Track

Appropriate Nose Cover is attached (p. 23)

Side reflectors, if required, are attached (p. 24)

O 0o o g g g d

Remove all construction debris in and around the system

Valtir.com 25 Revision B September 2022



Important: After an impact, follow the “Post Impact Checklist” on page 32.

Maintenance and Repair

The REACT™ M, through crash testing, has been shown to be a potentially reusable crash
cushion. After impacts within MASH 16 TL-3 criteria, it has been observed that, potentially, the
bulk of the system can be reused. However, whether or not a system is reusable is the
responsibility of the highway authority specifying their use.

The REACT™ M must be inspected after each impact (p. 32). Depending on the impact,
components may get damaged and need replacement. It is critical that all cables and anchoring
be checked and returned to original assembly conditions.

Warning: Use only Valtir parts that are specified herein for the REACT™ M for
assembling, maintaining, or repairing the REACT™ M. Do not utilize or
otherwise comingle parts from other systems even if those systems are
other Valtir systems. Assembly, maintenance, or repairs using unspecified parts
or accessories is strictly prohibited.

Important: Valtir makes no recommendation whether use or reuse of any
part of the system is appropriate or acceptable following an impact. It is the
sole responsibility of the project engineer and/or the local highway authority
and its engineers to make that determination. It is critical that you inspect
this product after assembly is complete to make certain that the instructions
provided in this manual have been strictly followed.

Cylinder Recycling Information

The Cylinders are made of HDPE plastic and are recyclable.

Valtir.com 26 Revision B September 2022



Component Replacement

The following assemblies illustrate system replacement components. Refer to the comprehensive
parts list for additional information (pp. 36-38).

Diaphragm Assembly

Nut, 1/2, G5
Diaphragm

. P
Bolt, 1/2x3, G5 g o /
) .
Nut, 3/4 _ DR e

Bolt, 3/4x4, G5
Bolt, 3/4x2 1/2, G8

Figure 14 — Diaphragm Assembly

Cylinder #1 Cable Guide Assembly

Cable Guide, Cylinder #1
Bolt, 1/2x3, G5

Figure 15 - Cylinder #1 Cable Guide Assembly
Valtir.com 27 Revision B September 2022



Cylinder #3 and #5 Cable Guide Assembly

Cable Guide, Mid

« Bolt, 1/2x3, G5
S

*Washer is located between
cylinder and inner
laminate/segment in Cylinder #5.

Figure 16 —Cylinder #3 and #5 Cable Guide Assembly

Cylinder Connection Assembly

Nut, 3/4
Washer, 3/4x2

Diaphragm Spacer,

Washer, 3/4x2 Cylinder

AN

Bolt, 3/4x6, G5 (3 places)

Figure 17 — Cylinder Connection Assembly

Valtir.com 28 Revision B September 2022



Cylinder Backup Connection Assembly
Washer, Sq, 1/4x2 1/2x2 1/2

Washer, Bar, 1/4x2 1/2x20
Bolt, 3/4x4, A325

Figure 18 — Cylinder Backup Connection Assembly

Backup and Base Track Assembly

Figure 19 — Backup and Base Track Assembly

Valtir.com 29 Revision B September 2022



Ferrule

Cable Attachment Assembly Washer. 7/8x3
Pin, Restraining Cable // \
7/ o &

Nut, 1 1/2
Washer, 1 5/8x3

\\ A Y
Bolt, 1/4x2 1/2, G2

Washer, Lock, 1/4

Figure 20a - Cable Attachment Figure 20b - Cable Attachment
at Front of System at Backup

Cylinder # 1 Tube Spacer Assembly

Nut, 3/4

Tube Spacer, Front
Washer, 3/4x2

Washer, 3/4x2

Bolt, 3/4x3, G5

Figure 21 — Cylinder #1 Tube Spacer Assembly

Valtir.com 30 Revision B September 2022



Inspection Frequency

Inspections by the appropriate highway authority are recommended as determined by that
authority based upon volume of traffic and impact history. Visual drive-by inspections are
recommended at least once every three months. Walk-up inspections are recommended at least
twice a year.

Visual Drive-By Inspection
1. Is the REACT™ M fully extended from the Backup? If not, a walk-up inspection will be
necessary to determine the cause.

Caution: It is important to inspect a system after an impact even if it appears to
be self-restored and fully maintained (p. 32). An unrestored system may retain
stored energy. Again, only the local highway authority can determine if the system
is reusable after impact.

2. Nose Cover and side reflectors (if required) in place?

3. Record the date, location, and system condition on a log sheet (p. 35).
Warning: Debris, snow, or ice inside the cylinders may prevent the REACT™ M
from absorbing the impact of a crash as observed in MASH compliant crash
testing. Perform a walk-up inspection as needed to check for and remove any

debris inside or around the Cylinders. Failing to remove this debris or other
material infringes upon the performance of the system as tested.

Walk-Up Inspection Checklist

1 Remove debris found inside the REACT™ M Cylinders.
Remove debris found under and around the REACT™ M.
All fasteners are tight and rust free.
Anchor studs are securely anchored (pp. 17-18, 21).

Inspect all Diaphragm Outer Rail Guides.

O o O o d

Replace any Cylinder that is cracked, damaged, or when the minor axis measures 18”
[460 mm] or less (p. 34).

All cables are attached and properly tensioned (p. 22).
Transitions are properly attached (if applicable) (p. 19).

Nose Cover and side reflectors are intact and undamaged (pp. 23-24).

O O o O

Note the location and condition of the REACT™ M and any work done for the date of this
inspection. If further repair is necessary, note the repair requested (p. 35). Refer to the
standard drawing and assembly section of this manual for more information.

[0 Replace damaged parts as soon as possible following the parts ordering procedure on
page 36.

Valtir.com 31 Revision B September 2022



Post Impact

Checklist

[]

O O O O

O 0O o o o o

Valtir.com

Deploy appropriate traffic control devices.

Warning: Review Release Collapsed System instructions on page 33.

Remove debris inside the cylinders.
Remove debris found under and around the system.
The REACT™ M must be pulled out to its original length after each impact (p. 34).

Replace any Cylinder that is cracked, damaged, or when the minor axis measures 18”
[460 mm] or less (p. 34).

All fasteners are tight and rust free.

Replace any anchors that are loose, broken, or pulled out.
Replace Diaphragm Outer Rail Guides if damaged.

Replace Diaphragm Inner Rail Guides if damaged.

Replace Diaphragms if damaged.

Cables are properly attached and tensioned (p. 22).

Base Track is undamaged.

Backup is undamaged.

Transitions are properly attached and undamaged (if applicable).
Nose Cover and side reflectors are intact and undamaged.

Note the location and condition of the REACT™ M and any work done for the date of
this inspection on page 35. If further repair is necessary, note the repair requested.
Refer to the standard drawing and assembly section of this manual for more
information.

Replace damaged parts as soon as possible following the parts ordering procedure
(pp. 36-38).

32 Revision B September 2022



Warning: Self-restoring systems have the ability to store energy that could cause
sudden system movement and injury to maintenance workers. This condition
would be visually evident by a system staying collapsed after an impact. Extreme
compression of REACT™ M cylinders after an impact is an indication that the
system is storing large amounts of energy. Every compressed REACT™ M repair
must be done with caution.

Warning: DO NOT stand in front, on top, or put any portion of your body on or
inside any part of a collapsed system. Instead, use a chain and truck to pull from
the front of the system as explained below and the next pages.

Release Collapsed System

Before starting this procedure, please read and understand the previous “Warning” statements
above. The following instructions outline a set of steps for positioning a large vehicle up against
a compressed system to prevent unexpected system movement while maintenance workers are
attempting to repair the system.

1.

Position a truck of not less than 13,250 Ibs. [6000 kg] centered on the system just in front
of the Cylinder #1. The truck should be presenting its strongest bumper to the system. The
selected bumper’s height should be such that the center of the bumper rests on the middle
of Cylinder #1 (approximately, 24” [610 mm] in height).

Drive the truck so that the bumper displaces Cylinder #1 approximately 6” [150 mm]. The
driver should remain in the vehicle depressing the brake pedal after the vehicle has been
placed in position.

Warning: Once the leading bumper is over the Base Track Assembly, the vehicle
may be subject to forces by the system due to an unexpected restoration. The
driver should be wearing a seat belt and have the vehicle in the lowest possible
gear when approaching the system. In the event that the system unexpectedly
expands before Step 2 is completed, the driver should apply the brakes
immediately, bringing the vehicle to a controlled stop. The driver should then put
the vehicle in neutral while still applying the brakes. Gradually release the brakes,
allowing the system to push the vehicle back in a safe and controlled manner.

It should now be safe for a maintenance worker to inspect the system to determine where
mechanical binding is present. Remove all debris from the system prior to checking for
binding. The binding will probably be located at Diaphragm(s) and Rail Guides. Cautiously
using a pry bar or jostling the system with a vehicle may aid in releasing any binding
mechanisms. Once released, the driver should allow the system to extend in a safe and
controlled manner.

Warning: Use caution when releasing any binding mechanism. Keep hands and
other body parts clear of possible system interaction. Be aware of tools (pry bar,
etc.) that could move unexpectedly if a bind is suddenly released.

4. Replace all damaged system components and reassemble per the REACT™ M manual.

Valtir.com 33 Revision B September 2022



System Reset

1.

el

5.

Warning: The REACT™ M must be pulled out to its original length after each
impact.

Attach the Pullout Assembly to Cylinder #1 (Figure 22).

Nut, 3/4
Washer, Bar, 1/2x4x4
Backing Tube
Stud, 3/4x7 1/2
Washer, 3/4x2
Nut, Eye, 3/4 ;

Figure 22 — Pullout Assembly
Pull the system to over-extension by using a work vehicle or other means.
Hold system in the extended position for at least 15 minutes.
Release the system slowly.

Remove and store the Pullout Assembly for future use.

Replace any cylinder if the minor axis measures 18” [460 mm] or less after System Reset (Figure
23). Cylinders will also need to be replaced if the system does not retain at effective length of at
least 17’ [5.18 m] after System Reset (refer to p. 39 for effective length measurement).

¢

18" [460 mm]

f

Figure 23 — Measure Minor Axis

Valtir.com 34 Revision B September 2022



REACT™ M Inspection Log

Location:

System Serial Number:

Date

Inspector

Condition

Maintenance Actions

Valtir.com

35

Revision B September 2022



Parts Ordering Procedure

1. Locate the Product Decal attached to the Backup. Copy the information from the decal.

2. Make a list of any damaged parts, using part nhumbers and descriptions found in the
Drawing Package provided with the REACT™ M.

Warning: Use only Valtir parts that are specified herein for assembling,
maintaining, or repairing the REACT™ M. Do not utilize or otherwise comingle
parts from other systems even if those systems are other Valtir systems.
Assembly, maintenance, or repairs using unspecified parts or accessories is
strictly prohibited.

System Components & Quantities

PN

Description

Count

627671

B/U & Base Track Assembly, REACT M

627652

Cylinder Assembly #6

627673

Cylinder Assembly #5

627649

Cylinder Assembly #4

627646

Cylinder Assembly #3

627636

Cylinder Assembly #2

627644

Cylinder Assembly #1

627621

Diaphragm, REACT M

(&) N N N R Y e T Y Y

627612

HDPE 1 1/2x12 3/16x18

—_
o

627630

Rail Guide, Inner

(¢}

627626

Rail Guide, Outer

627631

Spacer, Cylinder

113479

Bolt, Hex, 1/2x3,G5, All Thread

115940

Nut, Hex, 1/2, G5

113551

Bolt, Hex, 3/4x2 1/2, G8

113568

Bolt, Hex, 3/4x4, G5, All Thread

003704

Nut, Hex, 3/4, Heavy, A563 DH

113577

Bolt, Hex, 3/4x6, G5

118027

Washer, Flat, 3/4x2, Heavy

004708

Bolt, Hex, 3/4x4, A325

627623

Washer, Square, 1/4x2 1/2x2 1/2

627622

Washer, Bar, 1/4x2 1/2x20, w/Slots

627633

Cable Assembly, REACT M

612040

Pin, Restraining Cable

113512

Bolt, Hex, 1/4x2 1/2, G2

118085

Washer, Lock, 1/4

115946

Nut, Hex, 1/4

619316

Anchor Kit, Hilti, 3/4x7, (4)

O INININDNIN([~[2W|W®W

Valtir.com

36

Revision B September 2022



Vertical Wall Unidirectional Transition Components

PN

Description

Count

627570

Adapter, Transition, Vert, Uni

1

113551

Bolt, Hex, 3/4x2 1/2, G8

003704

Nut, Hex, 3/4, Heavy, A563 DH

619316

Anchor Kit, Hilti, 3/4x7, (4)

4
4
1

Vertical Wall Bidirect

ional Transition Components

PN

Description

Count

627700

Adapter, Transition, REACT M

1

000975

T10/ End Shoe

627794

Rail, Transition, Thrie, Stiff

627793

Support, Transition, REACT M

006135

Wood Block, 6x8.5x13, Tapered

113551

Bolt, Hex, 3/4x2 1/2, G8

113547

Bolt, Hex, 3/4x1 1/2, G5

118027

Washer, Flat, 3/4x2, Heavy

OO |BINI= (N

003704

Nut, Hex, 3/4, Heavy, A563 DH

—_
o

003360

Bolt, Rail, 5/8x1 1/4

004412

Bolt, Lag, 5/8x3, A307

003320

Washer, Guardrail

003300

Washer, Flat, 5/8x1 3/4

003340

Nut, Hex, 5/8, Rail

619316

Anchor Kit, Hilti, 3/4x7, (4)

Safety Shape Bidirectional Transition Components

PN

Description

Count

627567

Adapter, Transition, W-Beam

113551

Bolt, Hex, 3/4x2 1/2, G8

003704

Nut, Hex, 3/4, Heavy, A563 DH

000926

10/End Shoe/ Extra Hole

113547

Bolt, Hex, 3/4x1 1/2, G5

118027

Washer, Flat, 3/4x2, Heavy

627568

Rail, Transition, W-Beam, Stiff

003360

Bolt, Rail, 5/8x1 1/4

003340

Nut, Hex, 5/8, Rail

003320

Washer, Guardrail

627793

Support, Transition, REACT M

006135

Wood Block, 6x8.5x13, Tapered

004412

Bolt, Lag, 5/8x3, A307

003300

Washer, Flat, 5/8x1 3/4

619316

Anchor Kit, Hilti, 3/4x7, (4)

Valtir.com

37

Revision B September 2022



Optional Components

Valtir.com

PN Description Count
617967 | Nose Cover Assembly, Gore 1
617968 | Nose Cover Assembly, Universal 1
613706 | Reflector Assembly, White/Amber, (6) 1
612816 | Pullout Assembly, REACT 1
113797 | Brush, Hilti, 7/8 1
626537 | Anchor Plate, PCMB, New Jersey Shape 6
626856 | Anchor Plate, PCMB, F-Shape 6

38

Revision B September 2022



Drawings

20212 Ko 250 3L

N9E0dZoNY N

we 1OV

Ljo L N
g i3305 8 ] N9e0gZINY 225_ @l .m_v SLINN 40 'ON e @
3dAL 3SON ® ®
EREMAEES Q33ds NoIs3a ® 30N 3N (B)
; 8£8.29 ASSY 13¥0va8 LNOTINd 103ro¥d H3
ONIMYHA FTVOS LON OQ | coo35.uur anw sost e v 3wov o1 oricuooovsosnana | 969729 avd 3LIYONOD @ HOLO3 143 @
ioNl S33mTIN N v NI Ga10n ssmeo ssamn g e SR OIS ¥3Q¥0 S3VS
MPI'N9E0BZINY 0202/12/8 Jaybnoig - f
dNXOVE GINIVANOD-413S /M €-1L s v ono8.s,| 2oezlo 3SON3ALLOTH3Y ON.TvRids ® wiovas O
INILSAS W w. 1OV FavL3as DeozreLs Jrsefer SIONIIIdTA AIM
IYNOILOIHIAINA .
IN3WLNEY O TIVM 3LIHONOD V SV
'SIN3LI AYOSSIOOV FuV SITEWISSY NOILISNVHL "ATILYHYdIS ¥IAHO
AR a0k N CaaR DA, LoN St S N Y NGBS YA oo T50N B HONS JWNLONYLS 31BYAOWAI NV LSNIVOY GITIVASNI Qvd LRIONOO [8] £0Z ONISN
N3HM G34INOIY LON SI %0018 OHONY 'ONOT[.0-08] wrz'sL A9 3aIM [.0-21] weg'e
Q3073IHS ONIZE 1O3r=0 IHL OL WALSAS 1SV31 LV ONIINSYIIN AVMAVOY 3LIHONOD "0'd [ISd 000¥] BdiN 82 GIDHOANITH-NON
IHL NO¥ NOILISNVHL V ATddNS TIVHS ¥3WOLSND FHL ‘AYYSSIOIN IHIHM '+ "NIW [8] €02 ¥O QVd 3LIYONOD "0'd [ISd 000¥] B4 82 A3OHOANIZY ‘NI [8] €02 2
"2£9-62¢ (888) 1V LNIWLHVAIA IDIAYIS HINOLSNO ONITIVO AG I1VIIVAV "
38V VANV JA08Y 40 S3Id0D ANV NOLLYINMOANI “3LIS NIAID ¥ 1V WILSAS V SINVNBIOJHS LoV
ONIOV1d 340439 SNOILV.LINIT NOISIA ANV SOILSINILOVEVHO JONVINNOLNId Q3NOIS3A SV JUNSNI OL SANVISI ANV S¥ND TV 40 TYAONIY SONIWNOIIY
LOVdINI S11 40 NOILdINOS3A ¥ ¥O4 L IVANVIN LONAOYd I wi LOVIY. FHL IS € YIUNLOVANNYW '3AIND NOISIA 3AISAVOY 1L0Z OLHSYY JHL HLIM FONVITIINOD NI "}
'S3LON
[svl6Lz)
4 B
g v
3als 1431 A 4, ©
NOILVAIT3 . =
W b 4 ¢ ’ =2
o — “
_ v k < 4 N 4 i 5 G g ? a p
K Y M M Y Y |
N
3avdo <1 o] o o] o]
.m L] L] L] - L] L] TR
= |2 ] ] (o)
® . o, o
2 o
G % o M r I 2 [
© ) Ce) Ce) ™ oo
& L] [ ]
H H 1 U 4 ¥3LON 338
s3loN3as( ¢ H H H = s H = s H = .
) ] 1] n
HIFNNN
NERNEe b g g ¥ B 9
NVY1d
378vL 33S - HLONI1 avd
— V 318VL 33 - HLONI1WILSAS
378VL 33S - HLONI1 3AILOIH43
- :
1~ s
©=s G3LON
£G5S 33s
=3 P /81N y/ °
& AN AN AN AN,
Z3LON 338
Old4val V ‘avd 3134ONOD
"0'd 40 INITLNO - - -
[z9) 00l w2 | Lo-sl vrs Lv/e z-22] 829 | (6e8L29) 980829NY 9
THdn] | w -y w u w #1300N :
033dS N9IS3A XVW| HLIONI1avd | HLONT1 IAILO343 [ HLONTTWILSAS | HLaIMLEl #16 SYFANITAD
31avL

B September 2022

ision

Rev

39

Valtir.com



PARTS LIST
ITEM | PART NO. DESCRIPTION QTY.
1 627682 REACT M,36",6 CYLINDER 1
2 |612816 PULLOUT ASSEMBLY 1
3 |613706 REFLECTOR ASSY ,WHT/AMBER,SIDE 1
4 113797 HIT-RB 7/8" KIT 1
5 115674 MATERIAL SAFETY INFORMATION NOTICE 1
6 |626195 MANUAL,PRODUCT/ASSY,REACT M 1

MATERIAL

SEE PARTS LIST

FINISH

N/A

EST SURFACE AREA: N/A

EST UNFINISHED WT: 4928 lbs

DRAWN. DATE:

D. Hayes Jr 11/16/2020 TOLERANCES PER

) THP-SF-001 UNLESS
A. Van Brocklin 11/24/2020 OTHERWISE SPECIFIED.

UNLESS OTHERWISE NOTED, ALL DIMENSIONS ARE IN INCHES.
DIMENSIONS ACCORDING TO ASME Y14.5M AND THP-SE-003

UNLESS OTHERWISE SPECIFIED DO NOT SCALE DRAWING

REACT M,36",6 CYL,W/ REFLECTORS

5@ [ 21830

- 1 of 1

— —
THP-FE-044 Rev G, 6/5/2020

|RE\/ SHEET.

REACT™ M w/Reflectors 627839

Valtir.com 40 Revision B September 2022



2001276 110 99031

ATAL-NIE0TCONY N w10V

L jo

L

s3as|

—_[SALTN9608CoNY | @] SLNN 400N D) ©
3dAL3SON ® NoILISNvaL (7)
£15129 ASSV NOLLISNVNL SHvlEay  f3509R9I5Ad ® 3SON 3AIL0T143y ()

868429 ASSY 13¥0V¥8 LNoTINd 103r08d H3
SNIMVIQ TIVOS TONOT | 1y o B B s | Colld oy nine it ® soLomm @)

(4) ¥3LdYAY NOILISNYHL TIVM TYOILYIA MDA L-NOE0EZINY = = = 50L€19 ASSY ¥O1031434
"L 0Z02/08/Z} JUOANIS 8 ;
8 dNX1OVE GINIVINOD-413S /M E-1L amoao| £96L19 ASONINLIITHS ONTIvI¥3S ® Wiovad (1)
37gvL 33s 0z0z/SLieL NOZN3A d
WILSAS W w. 1OVIY SEFLEFEFET] A

VYNOILO3HIAINN
SW3LI AMOSS3OOV 3V SIITGNISSY NOILISNVYL "AT3LVHVYd3S ¥3AHO0

HIGNNN T3AOW NI A3ANTONI LON 34V SINGNISSY NOILISNVYL 8 ¥3IA0D 3SON 'S

‘d3073IHS ONIFE 103r90 3HL OL W3LSAS

"LNINLNEY "0 TTYM 3134ONOD V SV

HONS 3YNLONYLS FTEVAOWNI NV LSNIVOY A3 TTVLSNI Avd 3LIYONOD [8] €0z ONISN
N3IHM d34INDIY LON SI #0018 HOHONY "ONOT L.0-05] Wrz'st A8 3AIM [.0-Z1] weg'e
1SV31 1V ONIMNSYIW AYMAVYOY JLIHONOD "O'd [ISd 000+] BdiN 82 A3DHONITH-NON

FHL WO¥S NOILISNVYL V ATddNS TTVHS HIWOLSND FHL 'AUVSSIOIN FIHM ¥ "NIW [8] £02 ¥O Qvd 3LIYONOD "0'd [ISd 000+] BdW 82 A3OHONIZY NI [8] €02 'Z
LOVINOD J10IH3A LNIATH OL ¥3dVL ¥l ¥ LY
dOL ¥31HVE WINL ‘HOIH [2€] €18 ¥IAO SI LHOISH ¥3IMHvE 41 L "v2£9-€2¢ (888) LV INIWLNVJIQ IDIAYIS YIWOLSND ONITIVO AS I18VIVAY
¥V TVNNVIN JA08Y 40 S3Id0D ANV NOILYINHOANI LIS NIAIO V LY WILSAS ¥ JONVNHOL¥3d LOVdNI
(1] 52 -/+ dN>OvE W LOV3Y 40 3903 HLIM Q3aNOIY 39 ONIOV1d 3404389 SNOILVLIWIT NOISIA ANV SOILSINILOVHEVHO JONVINHO NI J3NDIS3A SV IUNSNI OL SANVISI ANV S84ND TTV 40 TYAOWIY SONIWNOOIY
TIVHS ¥3R4YvE 40 3903 'W3LSAS 40 (S)3AIS NOILISNVHL NO 9 LOVdWI S11 40 NOLLJINOS3A V ¥O4 . TYNNYIN LONAONd W w. LOVIY, IHL 33§ € HIUNLOVANNYIN ‘3AIND NOISIA 3AISAYOY L10Z OLHSYY IHL HLIM JONVITIWOO NI *L
‘S3LON
[svl 6121
N ©
S 3als 1431 =
= NOILVAZT3 g
N ik Y N gy |
o o o
a L] L] L] L] L]
3avyo o 2 s = © )
IS o o %
= o
S $3LON % X X
m 33s & B B B re3 B B |
= ¢ L] Ll
N H H o e« H @ s H a . £ 310N 338
° 1] 0 - 43194V TIVM WOILY3A
38NN
w3aNnAo B b & £ ¥ g
NVY1d
378vL 33S - HLONITavd
378vL 33S - HLONITW3LSAS
379v.L 33S - HLONT13AILO343
Olddvdl V 93LON33S
o &
=3 L HASS o
N0 g310N
= m 33s
& O -
- 3 — =S N .
Ll y310N33S /
H3YEVE TIVM TVOILYIA
O_n_n_<NE.V Z310N 338 L
Qvd 3134ONOO
9'd 40 ANMLNO lel s
[zl 0oL | Lo-gzl 1oL LoL-81 vi'g L/ 22zl 829 | (6£8429) 909Z9NY 9
[HaWl  ywy | uy w ur-y w u w #1300W e
033dS NOIS3A XYW| HLONI1AVd [HLONTT3AIL03443 | HIONTTWILSAS | Hiam L.ogl v16 SY¥IANITAD
378vL

B September 2022

ision

Rev

41

Valtir.com



€.9.29

AluQ [euondauIpIun ‘Ojeld UORISURIL [[EM [EDIMISA

1202125 19 000-3

z 40 1L _ .;._

133ms,

essrey, [

INNTIVM LY3A'ASSY'SNVHL

ONIMVYHAJ 3TVOS LON Od

0202/0¢e/2L

avo

4YOANIS ‘g

ami0)

£00-35-dHL ONY V661G ¥1A IWSY OL
ONIGHOOOY ONY [HONI] SHILIWMTIIN NI v
SNOISNINIO ‘G314103dS ISIMYIHLO SSTINN.

0202/9L/12L

avg

NOZN3A ¥

Naveo

TIVM :_<U_.Em>_ 215129

NOILYOINddY _ ON ASSV

378V.L

()" 2XP/€'IWOEE ILTIH' LIN HOHONY

HQ €95V LNN X3H AAH .b/€

9'89'2/} ZXY/E'XH' 1108

ol

W LOVIY'INN' LYIA'SNYHLHILdVaV

NOILdI¥OS3a

W31l

SININOJWOD

/\ W3LSAS W LOV3Y

SNOILYOITddV 3409 YO NVIG3W ‘LHOIN ‘1437 404 $3AIS
HLO8 YO ¥3HLI3 NO d3sn 38 AVN AT8WISSY 'NMOHS NOLLYOINddY AVOY 40 3AIS 1431 2

[a1-) 001] WNGEL 38 OL INOYOL WNIA ‘[7/€ 6] 9¥L ‘HLd3A ITOH A3ANIWNOOIY
"¥31¥¥YE OL LI4 HSNT4 JUNSNI "ONITIYNA YOS ALV IdNIL SV (1 W3LD ¥31dVAY NOILISNVHL 3SN L
‘S3LON

H3IIHYVYE TIYM TYOILLEIA \

B September 2022

ision

Rev

42

Valtir.com



20212 193 090- 3 bt

z oz

13308

[ e [&EF

INN“TIVM LYIA'ASSY SNVHL

ONIMY¥A 3TvOS LON Od

£00-35-dHL ONY Y6615 PLA IWSY OL
ONIGHODOY GNY [HONI] SYILIWITTIA NI v
SNOISNIN @ '031103dS 3SIMNIHLO SSTINN

0z0z/0e/z) 44OAaNIS ‘9
Ao avioau
020z/9L/ZL NOZN3A ¥
2 svia
o 0
©
O O =
W3LSAS N LOV3H
W3LSAS W LOV3y
- T S S—— - N
Ly

[elis

NIW [egl €18

¥3IGAYE TIVM TVOLLYIA

HIYHVE TIYM TYOILYIA

B September 2022

ision

Rev

43

Valtir.com



ATA8L-99€09 29NN

N w10V

Lo L v - .

OV W JIN8L m_mmommog_\,,_..w_:_ @ .m_. SLINN 40 "ON @ ®

3dAL 3SON ® NoLLISNvAL (7)

£v8.29 ASSY NOILISNVAL J1Ev133S  d33dSNoIsaa ® 3SON 3NILOT143 ()

S 868,29 ASSV 130v¥8 LnOTINd 103r0¥d HI
ONIMYHA 3OS LONOQ_| gy anwioniis ia sw 01 owasooor swosano | 960,29 Qvd 3LIHONOD N3QNO SIS ® 401031438 @)
(49 NOLLISNVALL 1TV TYOLLLA 195440 .8 P aLgoeoazory [ s ot ol g 51 ASSY OO
L 3 0202/52/L L UIo0Ig UBA Y : W 1OV
8 dNMOVE GANIVLNOD-413S /M €11 - aiva aoan| 196419 JSON AALLDTTATY ONIVIRI3S ® ova ©
INILSAS N wi LOVIY TEvLIF | oozl i safer q SEELEEEEEE A

IVNOILO3NIAIg

"SW3 LI AHOSSIOOV 34V SIINGNISSY NOILISNYYL "ATILYHVIIS 3040
"¥3GWNN TIAOW NI 3ANTONI LON JdV SIINGWISSY NOILISNYYL ® ¥IA0D ISON

)

‘d3A73IHS ONIFg 1LO3rd0 3HL OL WILSAS

"LNIWLNEGY YO 1TVM 3LIHONOD V¥ SY

HONS FYNLONYLS FTEVAOWNI NY LSNIVOY A3 TIVLSNI Avd 3LIYONOD [8] €02 ONISN
NIHM Q34INO3Y LON SI %0078 HOHONY "ONOT.0-05] Wiz'L A9 3AIM [.0-Z1] weg'e
1SV31 LV ONIYNSYIW AVMAVOYH ILIHONOD "O'd [ISd 000¥] edW 82 AIDHOANIZH-NON

3HL WO¥4 NOILISNVYL V A1ddNS TIVHS ¥IWOLSNO FHL ‘AYVSSIOIN FUIHM ¥ "NIW [8] £02 HO aVd FLIHONOD "0'd [ISd 000¥] BdIN 82 AIDHOANIZY 'NIW [8] €02 2
"p2£9-62¢ (888) LV LNFWLNVAIA IOIANIS HIWOLSND ONITIVO A€ T1EVIVAY
34V VNNV FA08Y 40 STId0D NV NOLLYINHOANI “3LIS NIAID V LY WILSAS V FONVINBOIMd LOVANI
“LOVINOO F10IHIA INIAIHd OL ¥3dVL ¥:L 1V ONIOV1d FHO0438 SNOLLV.LIWIT NOISIA ONV SILSIITLOVHVHO FONVINNOINAd J3NOISIA SY JUNSNI OL SANVISI ANV STUND TT7 4O TYAONIY SANIWNOOIY
dOL ¥I¥EVE WL T2 €18 ¥3AO SI LHOIFH ¥3IyyvE I ‘9 LOVdWI SLI 40 NOILdI¥OS3A V ¥O4 . TVNNVIN 1ONA0Yd W w. 1OVIY. FHL 33§ '€ YIUNLOVANNYI ‘3AIND NOISIA AISAVOY 102 OLHSYY FHL HLIM FONVITINOD NI "}
'S3LON
ﬁ [svl 6LzL 14
|0
“
3als 1431 o
<
NOILVATTE . .
’ B e - K B P - v
v v d, -9 PR g
\\ [} oY Tk ) rgY ) |
3avuo S of of o o
3 u n . . N .
2 = 2) [l = " @) .
IS o o
° o
[ o A B A A 2 ]
w N i Ce) (i)
B P L [ ] \
( ; H H i i i
s3loN3as( e 3 H H u o i
//\ ° E L E L] L L] - E L]
HIANON | . . . . . . H3IHYE TIVAM TVOILYIA
HIANIAD @
NV1d
379vL 335 - HLONI1 avd
318vL 33S - HLONITWILSAS
A Olddvdl r 318vL 338 - HLONIT IAILO3443 7 N
8
=
! 2SN SN SCZ SN2 o=t
i CEAS 7
ND *
EElEES °
&3 \ v
s 9% ¥ S3LON 335 /l
T H3UVE TIVAM TVOILYIA
O_u_u_<m._.v Z31ON 338
'avd 3134ONOD lzol 00 [Lo-gzl 1oz | Lo-8l vrs | Lwezzel 8r9 | (6£8229) 9g0gzomy 9
0'd 40 ANMLNO— &) [HdW]  wwy ur-y w ur-y w ur-} w #1300 =
033dS NOIS3A XVYW| HION31avd |HION313AIL03443 | HIONITWILSAS | HLaIM LOEl 16 SYIANITAD
31avL

B September 2022

ision

Rev

44

Valtir.com



202 ' A9 090 3t

€¥8.29

Alqwiassy uoljisued] [lep [ed13IaA

N_o__,\

1338

everes [ @-EF

TIVM WOILYIA'ASSY NOLLISNVHL

N w 1OV3IY

ONIMVYAJ 31vOS LON 0d

SNOISN3WIQ ‘G314103dS ISIMY3HLO SSTINN

"ONITIIYA ¥O4 31V1dW3L SV (2 W3LI) JOHS AN NOILISNVYL 3SN

: (L1 W3L1) 1108 OV 304 (S WL %0078 JOOM NI 3TOH 107Id T11¥a

0e0cisaiLl) HpRogBA Y. ° “¥314¥YE TTVM WOILY3A 40 3dVHS HOLYW OL (S W3LI) 2018 GOOM 1ND °
0202/6L/L1 I sekeq q ° 310

TIYM ._<o_._.mm>_ 56,229
NOILYOINddY _ ‘ON ASSV
37gv.L

()" ZXp/EIWOEE ILTIH LI¥ OHONV [  GL

IVH'D'8/S'XHLAN|  ¥L

O 'v/€ L X 8/S' LY HIHSYM| €L

91IVHAYVYND 'YIHSYM| 2L

L0€V 1108 OVT.EX.8/S| L1

1108 89 .52 LX.8/5| 0L

HQA €95V LNN X3IH AAH .V/E| 6

O AAH'ZXY/E' LV 14 "4THSYM

9'6D'Z/L LXP/E'XH' L1089

9'89'Z/L ZXP/E'XH L7108

W LOVIY'NOILISNVHL 1HOddNS

411S IIYHL NOILISNVE L IVY

8
L
9
QddL ELXS8XI M1 AM| S
14
€
14

JOHS AN3/0L L

W LOVIY'NOILISNVYL'¥3Lldvavy| |

NOILdI¥OS3a W31l

SLININOJWOD

W3LSAS W LOV3Y

N e

2% 1 S3LON 33S °

YI1HHYE TIVM TVOILEIA \

"'SNOILYOITddY 3409 ¥O NVIGIW 'LHOIY '1431 ¥O4 S3AIS HLO8 ¥O
Y3HLI3 NO a3SN 38 AVIN AT8W3SSY "NMOHS NOILYDITddY AVOY 40 3dIS 1437 ~
‘[aI-y 004] WNGEL 38 OL 3NOYOL TYNIA [8/2 Gl 61 ‘HLd3A ITOH A3ANIWNOOTY

B September 2022

ision

Rev

45

Valtir.com



zioz

v ] everes [ @£F

TIVM TVOILYIA'ASSY NOILISNVHL

W w 1OV

ONIMVHJ 3T¥OS LON Od 020z/52/LL

£00-35-dHL ONY 661G 71A WSY OL =

uiooIg UBA Y

ONIGHODDY ONY (HONII SLINITIIN NI 33y v
SNOISNHIQ 03141935 ISIMY3HLO SSTINN 0z0z/6L/LE

©
) L= * m—, T 2
o« =1 = > ® 8
() = = = = = m =
o I~ -] == E—->1 ) =
- B < - = x B = - z
© ¢ (o3 ©r T T = m
=== =
OC > ®
0o

/ IN3LSAS W LOV3IH

y3IYYvE 1IYM ._<U_._.mw>l\

\\ WILSAS W LOVIY

/

—— B

|

[8] eoz

/w_w_mm<m_ TIVM TVOILY3A

Revision B September 2022

46

Valtir.com



02021216 1 00 89033 b

A71S81-99€09 29N

N w 1OV3Y

L Jo b - - N
9 b .| 71S8L momommw_b_.m_c_ @r m. SLINN 40 ON @ ®
016129 ( ) 3dAL 3SON ® NoOLLISNVAL ()
IYNOILO) ASSY 3LV 1d YOHONY  —————

115129 ASSY NOILISNVAL J18YL33S  (d33dSNOISId ® 3SON 311031434 (B)

; 868,29 ASSV 1340v¥g LnO1INd 103r0¥d H3
ONIMVHA WIS TONOT | w0 o ome B e s | 0428 foxugLnaTing o) soLomz @)

Y3NNYE 3dOTS TIONIS HO IdVHS ALIVS el f - GoseL9 ASSY 40103143y HIAHO ST VS

MPIY1S8L-89E08C9NY 1202/22/L JOaNIS ‘g :
(47 138440 .8 'N/8 INIVINOO-313S /M €-1L n av mowo| 496419 ASSY 3SON 3ALLOTIY ONEIVISaS ® niovad ©
INTLSAS N we lOVIY TaviIas | Lozl NOZN3A ¥ SERLEREFER] A

VNOLLO3YIAIg

"LOVINOD F10IH3A INIAIYd OL
Y¥3dVL ¥l 1V dOL HO/ANY 3AIS ¥314¥VE WIML [2€] €18 ¥IAO SI LHOIIH
¥31MYVE HO 371408d 9371 dNHMOVE 3HL ANOAIE SANILX3 ¥3IgHva I "L

'3QvYO IN08Y [2€] €18 1V ¥IRIHVE IHL WO
[8] £0Z SI dNXOVE 40 3903 IHL LYHL OS WILSAS W LOV3Y 3LvO0T 9

'SW3LI AHOSS3OOV IV SIITGINISSY NOILISNVHL "AT3LVHVd3S ¥3040

“Y38NNN T3AON NI 3ANTONI LON 3V S3ITGNISSY NOILISNYYL 8 ¥3A0D ISON

‘d3073IHS ONIZE 103rg0 3HL OL WILSAS
IHL WOYH NOILISNVYL V ATddNS TIVHS YIWOLSND FHL ‘AMVSSIOIAN IHIHM

¥/£9-€2€ (888) LV LNIWLHVYJIA IOIAYIS YIWOLSND ONITIVO A8 F18VTIVAY
3V TIYANVIN 3A08Y 40 S3IdOD ANV NOILVIWHOLNI "LIS NIAID V LV WILSAS V
ONIOY1d 340438 SNOLLVLINIT NOISIA ANV SOILSIYILOVHVHO JONVNNOIY3d
LOVdII SLI 40 NOILdINOS3A V 04 L IVNINYA LONAOYd W wi LOVIY. 3HL 338

[svl 6Lzt

S

“INIWLNEY YO TTVM 3LIYONOD V SV

HONS JHUNLONYLS I18VAOWII NV LSNIVOY G3TTV.LSNI Avd 3LIHONOD [8] £0Z ONISN
N3IHM Q34INO3Y LON SI 0018 YOHONY "ONO1[,0-08] Wyz'SL A9 3AIM [

p  LSV31 1V ONINNSYIN AYMAYOY 313HONOD "0'd [ISd 000%] BdIN 82 A3DHOINIZH-NON

"NIW [8] €02 ¥O AVd 313YONOD "O'd [ISd 000¥] BdW 82 A3OHOANIFYH ‘NIW [8] €02

21 wog'e

o

"ONVINYO4Y3d LOVdWI

A3NOIS3A SY 3YNSNI OL SANYISI ANV S89ND TV 40 TVAOW3Y SONIWWOD3Y
€ HIYNLOVANNYI ‘3AIND NOISIA 3AISAVOY LL0Z OLHSYY JHL HLIM 3ONVITdNOD NI “L

‘S3LON

I3 ©
@ 30ls 1431 =
= NOILVATT3 3
_— — T = | — /
L] L] L] L] L] L] X3 /
3avyo 3
g . . D () oo £3LON 338
iog H Hog o B oo g Old4vaL >
HITNNN
waanmo b G B v B o
NV1d oo ATASS
V-V NOILO3S
318v1 33S - HLONI1 avd
319VL 33S - HLONI1W3LSAS A ) LN
Ao_n_n_/.\w_k 378V.L 335 - HLON31 3AILO3443 v b 3avyo
_|' S
8
i E e
9, & w
o — Vi \d | &Y \d (L7 - 3
< wﬂv >3 ° D
32 S3LON *
== 33
=23 @\ 2] ® 13NVd
N AN A LN, L3 vsaLonaas NOILISNVL
¥314YvE 3d01S I1ONIS i
¥O IdVHS AL3AVS
Z310N 338 -
avd 3LIHONOD
IEELZSNE v "0'd 40 3NILNO v 9310N33S
| f——
[el g
[z9] 0ot [Lo-gzl 102 Lo-81l v2G Ly z-ze]l 829 | (6£8.29) 9£09Z9NY 9
[HdW] y/wy ury w ur-y w u-y w #1300N -
033dS N9IS3A XVA| HLONT1avVd |HLONI13AILO3443 | HIONITWALSAS | HLaIM L9E] #16 SHIANITAD
378vL

B September 2022

ision

Rev

47

Valtir.com



L1929

Alquassy uonisuel] adeyg Ajajes

TP L] w1522 [SEF

3d0O7S ITONIS
HO IdVHS ALI4VS'ASSY NOILISNVSL

ONIMVHA 31vOS LON Od

o3 germernor e or
oNNo00Y Gy oM AL S
W w. LOVIY SNOBNANG 35110368 SSHMSHLD S5n

1202/L2/v

ava

1202/SL1L

awva

3dO1s
JTONIS ¥O 125229
3dVHS AL3dVS
NOILYOITddY ‘ON ASSY
31gv.L

W3LSAS W LOV3Y

()" ZXp/EIWOEE ILTIH LIM JOHONV | GL

O P/ L X 8/G'LVId'UIHSYM| ¥l

L0€V 1108 OV1.£X.8/S| €L

QYdLELXS8X9 M8 AM| 2L

W LOVIY'NOILISNVYL LHOddNS| L}

9" 1IVHAYYND 'YIHSYM| 0L

IVH'D'8/S'XH'LAN| 6

1708 89 .51 X8/

441LS'WYIE-M'NOILISNYYL VY

O'AAHZXP/E' LV 1 YTHSYM

310H YY.1X3/30HS AN3/0}

HQA €95V LNN X3H AAH .b/€

8
L
9
9'6D'2/L IX/E'XH'L108]| &
14
€
14

9'89'2/L TXV/E'XH'L109

W LOVIY'WVYIEM'SNVYL'HILdvay| |

NOILdI¥OS3a W3Ll

SININOJWOD

2% 1 S3LON33S e

“d314¥vd 3d01S 3TONIS
YO (IdVHS-4 HO AISHYIM M3IN) ¥31¥YVE IdVHS AL34VS HO4 3SN 38 AVIN AT8INISSY NOILISNVYL SIHL 'S

'SNOILYOINddY 3409 HO NVIAIN 'LHOIY
‘1437 404 S3AIS HLOE O ¥3HLI3 NO a3SN 38 AV AT8INISSY 'NMOHS NOILYOITddY avOd 40 3dIS 1437 v

44OaNIS g ‘(a4 001] WNSEL 38 OL INOYOL TYNIH
03403H) ‘[8/£ 6] 6L ‘HLA3A ITOH A3ANIWNOOIY "ONITIHA ¥OH 3LV IdNAL SY (¥ WL JOHS AN NOILISNVYHL 3SN €
NOZN3A ¥ (€1 WALI) 1708 OV 304 (ZL W3L) %0019 AOOM NI ITOH LOTId T11¥a 2
S ¥31¥8Y8 3dOTS F1ONIS HO IdVHS ALIJVS 40 IdVHS HOLVYIW OL (ZL IN3LI) %0078 AOOM LND "L
‘S3LON

2% 1 S3ION 338 e

¥31¥Yvd 3dOT1S m._Oz_w\
¥0 IdYHS AL3HVS
€ 310N 338

B September 2022

ision

Rev

48

Valtir.com



Z 0z

13315 3y

11G/29

Swmwio

o

3d0O7S I1ONIS

¥O IdVHS ALI4VS'ASSY NOILISNVHL

ONIMYYA 31vOS LON 0d 1202/L2/L ¥OaNIS '8
o mac.mom%x\—c%qoqmm_f% ;w§m<9m YD) CBOID
i NV IHONI i -
N w LOV3IY SNOSNANIG Q3140348 JSARIHLO S5 NN NOZN2LH,
»
(oo} o
@
R
1 1| 1 g
oo or—oT Z
I | I
o == =1 ©
00— = 1 © 5
-] =T |
o—— h
o M o
o O B
¥31¥y¥veE 3dO1S I19NIS
/ ¥O 3dVHS ALIAVS
W3LSAS W 1OV
W3LSAS W LOV3Y
N
S
5
=
[T
;)
- ||_r
¥31¥Y¥vE 3dO1S I1ONIS
HO 3dVHS ALIIVS
lel s

Revision B September 2022

49

Valtir.com



09033t

9.G.29

adeys Ajajeg ‘aje|d 1oyosuy

Lo

13305

915l¢c9

| = %..| @€

N 1OV3Y'3IdVHS

AL34VS'ASSY 31V 1d HOHONY

t4]

——

ONIMVYA 3VOS LONOQ | 1z0z/zz/t JHOaNIS ‘g
£00-3S-dHL ONY ¥661-WS ¥LA INSY OL = —
ONIGHOSOY N IoNI SaLWHIWN 3w [ |Z20Z/81/1 NOZN3A
SNOISNANG 031415345 ISMUEHL0 SN 4 e
31ISOddO 3aIS LHOM
NMOHS 3aIS 1431
NILSAS W LOVIY e
M3IA NV1d
() © o © @ o
L. -
§3LON33S

[el g
L2l v

[z o€l 226

(¥)'2/L 8XP/EIWOEE I LTIH'LIM HOHONY | €

9INOd'3LV1d HOHONY| 2
()" ZXp/E IWOEE ILTIH LI HOHONY | L
NOILdI¥OS3a W3Ll
SLININOJWOD

[zrv 02 1621

"ATENISSY 31VY1d YOHONY ANV ¥3148vE 3LNLILSENS AVIN ¥3148VE 3dVHS ALI4VS ININVINYId A3AOHddY JLVLS 'S
“LAN YOHONYV 40 30V44NS 3AISLNO HLIM HSN14 38 ATNOHS AN3 ANLS YOHONY ¥
1) 001] WN G€L 38 OL INOYOL TYNIL [b/L 2] ¥8L HLA3A ITOH AIANIWNOOTY "ONITIIHA YOS ILVIdINIL SY 3LV1d HOHONY 3SN '€
g4 004] WN GEL 38 OL INOHOL TVNIS ‘[v/€ §] 9¥L HLJ3A ITOH AIANIWWODIY "ONITIIHA ¥OL 3LV IdINTL SY 31V1d HOHONY 3SN 2
JONVNHO4H3d LOVANI ¥3d0¥d
Y04 A34INOIY SI IOVHOHONY ILYNOIAY "H31¥yvd FHL 40 AN TYNINYIL OLNI A3JH34SNYYL 39 ATN0D S30HO04 LOVdNI "L
‘S3LON
NOILVYOITddY 3134ONOD
W3LSAS W LOV3IY
G 310N 338
d3dvea
3134ONOD 3dVHS-4 5.5/29
3134ONOD AJSHIr M3IN 1629
30V4dNsS H3IHHve ATgWISSY
319v.L

B September 2022

ision

Rev

50

Valtir.com



azvnLn e

969229 Jarueg pibry jsuieby ped 93910uo0)

Z 401

7 969/29 _ @Iﬁ

Laan

HIHHVE dID1Y ¥ LSNIVOY
avd 3L3HINOD JOVId-NI-LSVO

"WILSAS TFHL 40 ¥V3IH FHL LW d32%1d 38 AINOHS '€ LITHS NO HDO0719 HOHINY 30V MOT38 IHL

IS

WOWE OL INOHH WOMH %2Z NYHL IHOW AMYA LON ANV %8 A330X3 LON 1TvHS aV¥d 40 340718 SSOHD

<

ONIAMYHA 3Tv0S LON O 0Z0Z/12i8 JayBnoug 'y
S " I9VYOHOINY ILYNDAAY IAINOHd ‘STUNLONYLS LNIDVIAY OL ONIGYOT LOVAINI MIISNYHL TN0D
WILSAS W w LDV vedzizha W3LSAS 3HL QVd 03LHO4dNS TIOS 'LNIANIIANI NV H05 2 13FHS NG 0311V130 HOHONY 30vH9 MO138 IHL I8N
e "SLOVAWI ONIYNG 30178 WILSAS ANY Avd LSISTY TIAL HIRHYE HO FHNLONYLS LHOJANS FHL TN LONHLS HIHLO
HO H3INYVE QIO ¥ AG 0I1HO0ddNS ONY LSNIVOY 030V 1d 39 OL LI SIMINDIY LIIHS SIHL NO A3 T¥.L3A avd FHL '
133LS ONIOHOANIFY YIA0 ¥IA0D FLFIINOD ¥YAT0 [2] 1S NI 30IA0Nd 7
13318 137718 M3N 09 IAVHO 519V 38 TIVHS SHvE ONIDHONIZY TIV €
- "1S3L AYQ 82 LY HLONTHLS IAISSIUANOD [1Sd 000t] BdW 92 HOIHL WAWINIA [8] £0Z 38 OL ILIHINOD TT¥ 2
g-d NOILDO3S
“IYNNYIN ONY 3000 10 1S3V 3HL OL WHOANOD TIVHS STIV130 HvE-38 ONV HHOM 3LIHONOD TIV 'L
lav] 6LEL “SALON
Hva lGHlww gl
v el wuig ) xe
B JE—
2 ; uvalesl ww gl xs1 ¥V NOILO3S
=
1 . £ a T
B .
f Y Fd - = Y
i 4
2 |
.5 JavED —uva [s) wwgy
3ONIIS— E
z
Lo-gzlw 2 g
dvd (g4 wwal xg
. - / ~§3L0N 338
W\AHHHWHHHWHHJHHHJHHHHHHH%HHHWHHHWLHJHHHJHHH%H%HWHHHWHHHJ /
. I -
&0 f f _ _ | | f f _ I _ _ |
e _ ” W _ _ W W W W _ : _ _ | ===
3Ry )
o © —_— e e | m -
o E T T e e I R R R R
g || f f _ _ | | f f _ I _ _ |
5 || f f _ _ | f f f _ I _ _
_ | | | A | | | | _ I _ _ |
1 ' ) I | A [ B \F“‘r“‘»’i‘L“‘L“‘F“‘_’“‘_““L | v
dvd [gH] wwel x5L — g
[51] £8¥ @ $30vIS €1 [zz) ess [815 €] 26

Revision B September 2022

51

Valtir.com



Sz s a3 dkL

969.¢29

)20|g Joyouy apelc) Mojog/M ped 9}910Uo0)

EEN _ 969./29 7 @Imm_r
M09 HOHIONY JAYHD MO 134 /m Aa-a NaTHas
a-a NOILD3Ss
Ovd FL1IHONOD 3OVINILSVO ONIMYYT I1¥OS LON 0a 0z0z/1218 eybnorg o I o
e evl6izl
W3LSAS W i LOVIY oeeren® 7 ava [o4] wig
-y ol wwgl xe
ﬁ lerl 6121 .
- - = T
«
- (1 L33HS)
3-I NOILDO3S 1 310N 335 —.
~ <
= ¢ dva gy wuwgl x5l S &
] f L - S - - —
@ ; |
(1 L33HS) M 3avdo— — dva o] wwgl
vaoNaas |2
- -
Lo-gelw 2 a
o dve [g#] wwgy xe
i _m"""""""""""""1""4""""j""""""""T"__"""JHHWJHHHT"""""""J
a || I I I l I I f I
|l I I | | | I [

1zl ees

L
LNOYd
[avl 6121

—

l

l

IR

[

I

I

I

l

l

l

l

I
0
T

l

l
—+

|

|

|

|

|

|

|

|

|

|
_
_lr

l

l
—+

I

l
-+

|

O

|

|

|

|

|

|
=

o

* dvd [54] wwgl X5

- -
[61] e8v @ SIOVWIS EL [rie 121 €55 [en €1z

L 133HS 338
310N

Revision B September 2022

52

Valtir.com



vz o

ong

196119

Alquiassy 19A09) aSON

v

A3y

196219 SIN

133Hs oNva

Tvos

1OV3Y'e-1L AT9INISSY §3A0D ISON

NILSAS 10v3d

MPIL96219
%00 'Y

110z/22re Bzouids3
amowo)
0L0ZZLILL 0D 'V
3Lva) ‘ganNoIs3a|
oLo0z/Lzizh IrsokeH Q

378V1 33S 'ON ATaN3SSY

= =
b b
IYSHIAINN w_ m IYSHIAINN
5 5
2409

W w

> >

Py P

2 2

m m

Pl sl

o/ \ ¢
S\%
>
3 s
TIVL13d NOILYOITddVY
9290819 0" 1OV3Y - 1L AINN'ASSY ¥3A0D ISON 9600819
8990819 01OV e 1L THOD'ASSY YIAOD ISON 8390819
§996/19 A LOV3H E- 1L AINN'ASSY 43A0D ISON 689619
659619 A 1OV 611 IH09'ASSY Y3A0D ISON 8196119
L WALl NOILdI40S3a "ON ATaN3SSY
Sige L

H¥0100 3dVL e

(3dAL NOILYOITddY) AINN/ 3HOO «

4 d'dV.L/1118a 473S'/L LXP/L HMH MI3YOS 08889LL| T
3 +' LOVIY'E-1L'2eX2E"+"IA0D ISON 3igvi33s| |
‘ALD NOILdI¥OS3a ‘ON XO01S W3LI
1SI71S14vd

° NMOHS TYSHIAINN

996219 'ON ATdWNISSY

3409

R

| 310N 33s
310H .12

506 3LV.LOY ‘AVMIIAVHL 40 1437 IHL NO 1O3r90/AHVZVYH
® ISON W3LSAS 40O 1LHOIY NO J144VH1L HOVOdddY
Y04 'AVMTIAVYHL 40 3dIS LHOIY NO SI LO3ra0/ay¥vZvH "ISON

W3LSAS 40 143701 SISSVd 0I44VdL HOVOUddY ‘NMOHS SY -

"3dAL AJIY3A OL TIVL3A NOILYOITddY M3IATYH "ONIMIAH0
NIHM @314103dS 39 LSNW ISON a3HIS3A "A13Lvdvd3IS

d3¥30¥O0 38 LSN ANV T3AOW NI d3AaNTONI LON ¥3A0D ISON

"¥INILSYH

NIdS OL 3NNILNOO ION OQ 'HSNT4 SI (2 WALl Y3INILSVH 40
Aav3aH TLNN “¥IA0O ISON NI STTOH ONILSISXT OLNI ANV IdVL
AAILOT 143 NYHL ONIHONNG "¥IANITAD OLNI Z WA LI MIHOS
(Z W3L1) SM3YOS HLIM 3¥NO3S NIHL

"43ANITAD NI 3TOH .12 Y3IAO ¥IAOD ISON NI ITOH .12 31VOOT

K4

b

‘S3LON

(y 310N 339)
9896£19 "ON ATEWISSY

IVSY3IAINN

/ L 310N 33S
TI0H .10

B September 2022

ision

Rev

53

Valtir.com



e mear amfi

O0EzIL 3 198 0T eLONTD

S0.€EL9 Alquassy 10399139 apIS

L 4jo L

: _

331y

G0.€19

(=]

ol

“HIGWY/ILIHM ATGWISSY HOLOF 143

1ov3y3ais

ONIMYYJ 3TVOS LON Od

I3H10 SN

! N3LSAS 1ov3y
MPISOLELD 100Z/81/04 T13Imod "4
VIN 1002/6/0} S3IVZNOO o
378v.L 338 - 'ON AT8N3SSY NOILLYLNIIHO HOT0D HIHHVIN HO4
SM3IA NY1d LIS NOILYOITddY 338 "8 ¥ STIVLIANI
NMOHS SV SH3MYVY 3aIS TIVLSNI NY 3Lv¥001 '$3IS
HLOg (00LNI) ,SFOIAIA TOHLNOD Dl43vHL WHOLINN
NO TVNNYW, ANV SO¥VANVLS T¥O01 0L ONIGHOIIY
SHINYVYN 3OVTd YIANITAD LSOWHVYIYE HLIM ONILYEVLS 'L
‘S3LON
3409 NYIQ3W
3AIS SIHL L 31LON 338
AF AF H3gnvy
34IS SIHL
H3gNY | 31ON 338
34IS SIHL
3LIHM
3aIS SIHL
ILIHM | |

3dIS SIHL
d3gAv
INIWHOV.LLY ¥IMAVIN 3AIS

a7v1i3ad

8z | v2 [0z 9L |2 | 8

8Z | 2|0z 9L |2 | 8

vi|lzu|oL| 8|9 |V

ECT I N N R )
EERAZ IRERRA! ECL REENE)

ATEWISSY LIM 40103143y

S'8# L1 4IHSYM 686.L1[ €
S'8Y'ONIddVL L X8# Nd'MITOS eveoLl| ¢
STTOH/M HIGNV/LHM XTT4'8VL HINEVYIN GoELL9 3
EAER NOILdINOS3A 'ONMOOLS  |[Wall
1S11S14vd

LHOITH Y3V 3aIS
v ivi3aa

HIANITAD

L 31ON 338

B September 2022

ision

Rev

54

Valtir.com



8€8.¢29 Aiquassy jayoeig nojind

LJoL
133

ATENISSY 13X0vdd LNO1Nd

ONIMYHA IIVOS LONOd | 0zoervedl b UIR20g VA Y
we 1OV ar | 0202191111 irsefey

(LDv3d) ATHNTSSY ._.:Oj:n__ 918218
NOILAI¥O53a _ ON ASSY
37av.L

©'ANH'ZXEIE L1 HIHSY M
HO 88V LNN X3H AAH J7i€
{LOV3H) I IOHMPXPXEL 1S 814
S'#/£°IAT'LAN
D60l IXFIE'ANLS

LOW3Y LNOTING ONIMOvE'3aNL| |
NOILJIN0S3a [EN]

w|we

||

SLININOAWOD

B September 2022

ision

Rev

95

Valtir.com



Notes:

Valtir.com 56 Revision B September 2022



Notes:

Valtir.com 57 Revision B September 2022



Notes:

Valtir.com 58 Revision B September 2022



For more complete information on Valtir products
and services, visit us on the web at www.valtir.com.
Materials and specifications are subject to change
without notice. Please contact Valtir to confirm that
you are referring to the most current instructions.

1.888.323.6374

VALTIR

A TIER ABOVE




